



Prati
SPC-714-342L-13



Pantheon
SPC-714-VL88218L-001



Borghese
SPC-714-VL88218L-002



Palatine
SPC-714-VL88218L-004



Trevi
SPC-714-VL88218L-005

SPC VENETO HERRINGBONE TECHNICAL SPECIFICATIONS

Dimension	5" x 30" (125mm x 750mm)
Packaging	20
Weight/Box	17.218 kg (38.96 lbs.)
Coverage/Box	20.185 ft ² (2.219 m ²)
Installation	Angle Drop
Thickness	5.5 mm (includes acoustic membrane)
Wear Layer	0.5 / 20 MIL
TG	1mm

Standard	Description	Test Result	Notes
ASTM E648-14a	Critical Radiant Flux	Average Critical Radiant	NFPA 101 Classification:
		Flux: 0.72 W/cm ²	Class 1
ANSI A137.1-2012 (aka DCOF AcuTest)	Coefficient of Friction (Floor Slip Resistance):	Mean Result: 0.43	
	a) Dynamic Coefficient of Friction (wet)		ANSI A137.1-2012 /
	Coefficient of Friction	Mean Result: 0.80	DCOF AcuTest replaces
	(Floor Slip Resistance):		ASTM C1028-07*
	b) Static Coefficient of Friction (dry)		ASTM D2047-11
ASTM F970	Static Load Limit /	0.003 inches	
	Residual Indentation @250 PSI		≤0.005"
	Static Load Limit / Residual Indentation @ 1000 PSI	0.055 inches	
ASTM C518	Thermal Resistance	SI Units	Imperial Units
		0.10 K▼m ² /W	0.59°F▼ft ² ·h/BTU▼in
ASTM F925-02	Resistance to Chemicals	0 = No Change	ΔE ≤ 8.0
ASTM F1515	Resistance to Light	ΔE ≤ 8	Test result after 300 hours exposure
CPSC-CH-C1001-09.3 (California Proposition 65)	Phthalates	Does not contain phthalate esters	By Gas Chromatography-Mass Spectrometry (GC-MS) analysis
ASTM E492-09 / ASTM E989-06	Impact Insulation Class	IIC 64	Testing on 8" concrete slab, with suspended ceiling
ASTM E90-04 / ASTM E413-10	Sound Transmission Coefficient	STC 66	Testing on 8" concrete slab, with suspended ceiling